
SERIAL NUMBER
25900001 – 25999999  

F259 
25cc CURVED SHAFT TRIMMER

PARTS CATALOG

  

©2019 ECHO, Incorporated. All Rights Reserved

ECHO, INCORPORATED
400 Oakwood Road

Lake Zurich, IL 60047, USA

1-800-673-1558

www.shindaiwa-latinamerica.com 99922205361 (TTI#995000746R)

10-31-19 (Rev:06)



2

SHINDAIWA 25.4cc CURVED SHAFT TRIMMER - ITEM NO. F259

13

12

8

3
9

8
7

11

10

4

5

6

15

14 SEE FIGURE B

1

22

17

1918

21

20

2

16

FIGURE A



3

SHINDAIWA 25.4cc CURVED SHAFT TRIMMER - ITEM NO. F259

The model number will be found on a label attached to the front housing assembly. Always mention the model number and manufacturing 
number of your CURVED SHAFT TRIMMER when requesting service or ordering repair parts.

	KEY		  PART NUMBER	 DESCRIPTION	 QTY

1			   78890-32000	 Stringhead Assembly........................................................................................................................................ 1

2			   YH479001110	 Grass Deflector	 ............................................................................................................................................... 1

3			   YH470000470	 Front Handle Assembly (Inc. Key Nos. 4-6)...................................................................................................... 1

4			   YH450000270	 Wing Nut (1/4-20)............................................................................................................................................. 1

5			   YH435000440	 Bolt (1/4-20 x 45 mm)....................................................................................................................................... 1

6			   YH466000250	 Front Handle	 ............................................................................................................................................... 1

7			   YH415000350	 Screw (M4 x 20 mm, T20 Torx Pan Hd.)........................................................................................................... 4

8			   YH470000430	 Control Handle Assembly (Inc. Key No. 7)....................................................................................................... 1

9			   YH470000630	 Trigger Lock	 ............................................................................................................................................... 1

10			  YH470000640	 Trigger		  ............................................................................................................................................... 1

11			  YH476000150	 Trigger Spring	 ............................................................................................................................................... 1

12			  YH601000090	 Throttle Cable and Wire Assembly................................................................................................................... 1

13			  YH321000130	 On/Stop Switch	............................................................................................................................................... 1

14			  YH466000270	 Rear Handle Grip.............................................................................................................................................. 1

15			  YH484000010	 Boom Assembly (Inc. Key No. 16).................................................................................................................... 1

16			  YH653000530	 Warning Label	 ............................................................................................................................................... 1

17			  YH452000230	 Fastener Kit	 ............................................................................................................................................... 1

18			  YH415000590	 Screw (#10-32 x 3/8 in., Hex Washer HD.)....................................................................................................... 1

19			  YH452000260	 Clamp		  ............................................................................................................................................... 1

20			  YH415000690	 Screw (M6 x 30 mm, T27 Torx Button Hd.)...................................................................................................... 1

21			  YH415000630	 Screw (M4 x 8 mm, T20 Torx Pan Hd.)............................................................................................................. 1

22			  YH450000350	 Hex Nut (M6 x 1)............................................................................................................................................... 1

		  NOT SHOWN		

		  99922205362	 Operator’s Manual

PARTS LIST (FIGURE A)

* Standard Hardware Item – May Be Purchased Locally



4

SHINDAIWA 25.4cc CURVED SHAFT TRIMMER - ITEM NO. F259

26
26

28

**19

29

18

30

35

**37 38

1

39

42

36

41 43

44
45

133

32

**34

40

15

5

6

2

4
7

9

8

1

10
12

**11

33

14

*27

25

24

17

47 48

42

22

21
20

23

16

46

31

FIGURE B



5

SHINDAIWA 25.4cc CURVED SHAFT TRIMMER - ITEM NO. F259

The model number will be found on a label attached to the front housing assembly. Always mention the model number and manufacturing 
number of your CURVED SHAFT TRIMMER when requesting service or ordering repair parts.

KEY	 PART NUMBER		  DESCRIPTION..................................................QTY
	 1	 YH411000010	 	 Screw w/Washer (M5 x 20 mm,  
						      T20 Torx Pan Hd.)....................................................6
	 2	 YH653000630	 	 Logo Label (Front)...................................................1
	 3	 YH465000160	 	 Air Filter....................................................................1
	 4	 YH479001040	 	 Front Housing Assembly (Inc. Key No. 2)................1
	 5	 YH480000060	 	 Clutch Shoulder Bolt (M6 x 22.5 mm,  
						      Hex Hd.)...................................................................2
	 6	 YH451000260	 	 Curved Washer........................................................2
	 7	 YH480000040	 	 Clutch Assembly......................................................1
	 8	 YH451000240	 	 Washer (ID6 x OD15 x 1.2t).....................................2
	 9	 YH450000010	 	 Flywheel Nut............................................................1
	 10	 YH461000180	 	 Flywheel...................................................................1
	 11	 YH468000980	 **	 Muffler Gasket.........................................................1
	 12	 YH460000130	 	 Muffler Assembly.....................................................1
	 13	 YH653000550	 	 Choke Position Label..............................................1
	 14	 YH479001050	 	 Airbox Cover (Inc. Key No. 13).................................1
	 15	 YH455000110	 	 Fuel Tank and Cap Assembly  
						      (Inc. Key Nos. 31, 33 and 46)...................................1
	 16	 YH415000310	 	 Screw (M5 x 50 mm, T25 Torx Pan Hd.)..................2
	 17	 YH458000490	 	 Crankcase Assembly...............................................1
	 18	 YH463000130	 	 Starter Cup..............................................................1
	 19	 YH468001040	 **	 Gasket......................................................................1
	 20	 YH301000070	 	 Lead Wire (Red).......................................................1
	 21	 YH411000030	 	 Screw w/Washer (M4 x 22 mm,  
						      T20 Torx Soc. Hd.)...................................................2
	 22	 YH301000080	 	 Lead Wire (Black).....................................................1
	 23	 YH461000170	 	 Coil Boot Assembly.................................................1
	 24	 YH451000280	 	 Washer (ID4.2 x OD10 x 1t)......................................2
	 25	 YH475000030	 	 Spacer (Phenolic).....................................................2
	 26	 YH415000250	 	 Screw (M5 x 22 mm, Soc. Hd.)................................2
	 27	 YH461000000	 *	 Spark Plug (Torch L7RTC).......................................1

PARTS LIST (FIGURE B)
KEY	 PART NUMBER		  DESCRIPTION..................................................QTY
	 28	 YH458000740	 	 Cylinder....................................................................1
	 29	 YH463000120	 	 Rear Housing and Starter Assembly  
						      (Inc. Key Nos. 31-32)...............................................1
	 30	 YH415000350	 	 Screw (M4 x 18 mm, T20 Torx Pan Hd.)..................3
	 31	 YH468000840	 	 Fuel Cap Assembly..................................................1
	 32	 YH653000640	 	 Logo Label (Rear)....................................................1
	 33	 YH415000650	 	 Shoulder Screw  (M4 x 14 mm,  
						      T25 Torx Pan Hd.)....................................................3
	 34	 YH468001120	 **	 Insulator Gasket.......................................................1
	 35	 YH468000870	 	 Heat Dam Insulator..................................................1
	 36	 YH415000670	 	 Screw (M5 x 30 mm, T25 Torx Pan Hd.).................2
	 37	 YH468001100	 **	 Gasket......................................................................1
	 38	 YH459000150	 	 Carburetor Assembly...............................................1
	 39	 YH468000910	 	 Carburetor O-Ring...................................................1
	 40	 YH479001100	 	 Airbox Base Assembly  
						      (Inc. Key Nos. 41-45)...............................................1
	 41	 YH470000670	 	 Choke Lever.............................................................1
	 42	 YH415000340	 	 Screw (M5 x 45 mm, T20 Torx Pan Hd.).................2
	 43	 YH479001310	 	 Air Box Base............................................................1
	 44	 YH479001300	 	 Choke Plate..............................................................1
	 45	 YH415000290	 	 Screw (M4 x 12 mm, T20 Torx Pan Hd.)..................1
	 46	 YH465000140	 	 Fuel Filter.................................................................1
	 47	 YH460000160	 	 Spark Arrestor.........................................................1
	 48	 YH460000170	 	 Exhaust Cap............................................................1

	 	 NOT SHOWN:		
	 	 YH459000250	 	 Gasket & Diaphragm Kit
	 	 YH459000270	 	 Carburetor Mixture Screw Kit
		  YH459000290	 	 Carburetor Idle Adjust Screw Kit
		  YH458000610	 	 Piston Kit
		  YH458000630	 	 Cylinder w/Cylinder Gasket
	 	 YH458000650	 	 Crankshaft Seals Assembly Kit.................................	 .
	

* Standard Hardware Item – May Be Purchased Locally
** Non-Reuseable Parts = Keys 11, 19, 34 and 37


